
 
 
 
 
 
 
 
 
 

City of Veneta 
 

 
 
 

LANE COUNTY, OREGON 
 

 
 
 

2016 Wastewater Master Plan 

 & Recommended Capital  

Improvement Plan 
 
 
 
 
 

November 2016 
 
 
 
 
 
 

 



  
 

  
Civil West Engineering Services, Inc.  Page i  
 

Table of Contents 
Executive Summary ........................................................................................................................................ 1 

Background ................................................................................................................................................. 1 
Recommended Improvement Projects ........................................................................................................ 3 
[...]
o UV disinfection system 
o Sludge Basin 
o Effluent holding pond and irrigation system 
o 700 linear feet of 18" ductile iron effluent discharge pipe to the Long Tom River 
 

The City of Veneta's wastewater facility currently provides services to most of the developed area within 
the City limits and the UGB.  The City’s Wastewater Facilities Plan is shown in Figure 3.1A and the 
Overall Sewer Basin Map is shown in Figure 3.1B.   
 
 

3.2 History 
 
The City of Veneta was incorporated in 1962 and the first wastewater collection system was completed in 
1972 and the first wastewater treatment plant was completed in 1979.  Throughout the following 21 years, 
expansions to the collection system were made as the City continued to grow. In March of 2000 the City 
began construction on a new wastewater treatment facility based around the Biolac treatment process.  
Recent upgrades to the facility have included an expansion of the UV disinfection facilities and 
installation of a new headworks screen. The most recent improvements have included the replacement of 
the air piping for the aeration basins, which were installed in open trenches for maintenance access.   
 
 
  







City of Veneta  Section 3 
Wastewater Master Plan and Capital Improvement Plan Update Existing Facilities 
 

 
Civil West Engineering Services, Inc.  Page 23  
 

 

3.3 Collection System Infrastructure  
 
Veneta’s collection system consists of several gravity networks and two lift stations.  
 
Per the 2009 Wastewater Master Plan, the gravity system contains over 60,000 feet of sloped pipe. Over 
half of the gravity pipe is the original asbestos cement piping that was used when the collection system 
was built in 1972. Later expansions and upgrades to the system were built using PVC, most recently the 
size upgrade of 2,290’ of 8” asbestos concrete pipe running under Territorial Highway. See Table 3.3.  
 
Table 3.3: Collection System Pipe Size and Age Summary 

Pipe Type, Size and Age Summary 
Type Size Age Quantity (feet) 

Asbestos Concrete* 8” ~45 years 36,000 
Asbestos Concrete* 12” ~45 years 900
Asbestos Concrete* 15” ~45 years 1,500
Asbestos Concrete* 18” ~45 years 1,400
Asbestos Concrete* 21” ~45 years 1,600
PVC 8” ~30 years to present 12,000
PVC 10” ~30 years to present 2,500
PVC 12” ~30 years to present 1,000
PVC 15” ~30 years to present 500
PVC 21” ~30 years to present 1,700
PVC 27” ~30 years to present 1,400
 Total: 60,500

*Note: Some of the original asbestos concrete pipe throughout the town has been replaced with PVC 
for either capacity upgrades or I/I abatement projects. 

 
The following sections define the sewerage basins within the City.  The boundaries between basins are 
based on both topography and the existing collection system. 
 
3.3.1 Basin 1 
 
Basin 1 covers the west end of the City, it is about 65% developed. Mostly the slopes of Bolton Hill in the 
southern part on Basin 1 remain undeveloped. Currently, all of the flows from the other basins flow 
through Basin 1 before reaching the wastewater treatment plant on the west side of the basin. See Figure 
3.3.1. 
 
3.3.2 Basin 2 
 
Basin 2 is just to the east of Basin 1 and is about 90% developed. It also receives the flow from all of the 
other basins in town except for Basin 1. See Figure 3.3.2. 
 
3.3.3 Basin 3 
 
Basin 3 is southeast of Basin 2. Basin 3 is about 65% developed. Basin 3 connects to the central gravity 
system at Hunter Road and Territorial Highway. The southern half of Territorial Highway runs through 
Basin 3. See Figure 3.3.3.  
 



City of Veneta  Section 3 
Wastewater Master Plan and Capital Improvement Plan Update Existing Facilities 
 

 
Civil West Engineering Services, Inc.  Page 24  
 

3.3.4 Basin 4  
 
Basin 4 is east of Basin 2 and services a roughly square area to the south of Highway 126 and to the east 
of Territorial Highway. Basin 4 is about 50% developed. Basin 4 is fed via force main from Basin 5. See 
Figure 3.3.4. 
 
3.3.5 Basin 5 
 
Basin 5 is south of Basin 4 and lays just east of Territorial Highway in the southern half of the town. 
Basin 5 is about 60% developed. See Figure 3.3.5. 
 
3.3.6 Basin 6 
 
Basin 6 is the whole area north of the railroad tracks, it runs from the west side all the way to the east 
side. Basin 6 is about 20% developed. Basin 6 is zoned for mainly commercial development. There 
appears to be ample space in Basin 6 for future development. See Figure 3.3.6. 
 
3.3.7 Basin 7 
 
Basin 7 is the remainder of the town to the east of Basin 4 and 5, and sits south of the train tracks and 
Basin 6. Basin 7 currently has no sewer service. Basin 7 has the greatest potential for growth and is about 
20% developed. See Figure 3.3.7.   
 
  



SS

S
S

SS

SS

SS

SS

S
S

S
S

S

S

S
S

S
S

S

S

S

S

SS

SS

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

SS

S
S

S
S

SS

S
S

S
S

S
S

S
S

S

S

SS

S
S

SS

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

N

BASIN 1

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.1



S
S

SS

SS

S
S

S
S

SS

SS

S
S

SS

S
S

S
S

S
S

SS

S
S

S
S

S

S

S
S

S
S

S

S

S

S

SS

SS

S
S

S
S

S
S

SS

S
S

F
M

F
M

S
S

S
S

S
S

S
S

SS

SS

SS

S
S

SS

SS

SS

S
S

S
S

S
S

S
S

SS

SS

S
S

SS

S
S

SS

S
S

S
S

S

S

S
S SS

S
S

S
S

SS

SS

S
S

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

S

S

SS

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

SS

SS

SS

S
S

SS

S
S

S
S

S
S

S
S

N

BASIN 2

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.2



SS

S
S

SS

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

SS

S
S

S
S

S

S

S

S

S
S

S
S

S
S

S

S

S

S

SS

SS

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

S
S

S
S

S
S

S
S

SS

SS

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

SS

S
S

S
S

S
S

S
S

S

S

SS

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

SS

S
S

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

S
S

N

BASIN 3

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.3



F
M

F
M

F
M

F
M

F
M

SS

SS

SS

SS

S
S

S
S

SS

S
S

SS

S
S

S
S

SS

S
S

S
S

S
S

F
M

F
M

F

M

F

M

F
M

F
M

F
M

S
S

S
S

SS

SS

SS

SS

SS

S
S

SS

S
S

S
S

S
S SS

SS

SS

S
S

SS

SS

SS

SS

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

S

S

S

S

S

S

S

S

S
S

S

S

S

S

S

S

S

S

S
S

S
S

S
S

S
S

SS

SS

SS

SS

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

N

BASIN 4

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.4



F
M

F
M

SS

S
S

S
S

S
S

S

S

S
S

F
M

F

M

F
M

S
S

S
S

S
S

SS

SS

S
S

SS

S
S

SS

SS

SS

S
S

S
S

S
S

S
S

SS

S
S

S
S

S
S

S
S

S
S

S
S

S
S

SS

SS

S
S

S
S

S
S

S
S

N

BASIN 5

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.5



FM

F
M

F
M

S
S

S
S

N

BASIN 6

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.6



SS

SS

S
S

S
S

S
S

S
S

N

BASIN 7

0 1"
FIGURE

Drawn By:

NTS

BASIN MAP

WASTEWATER FACILITIES PLAN

Date: FEB 2016

JBJ

LANE COUNTY, OR
CITY OF VENETA 3.3.7



City of Veneta  Section 3 
Wastewater Master Plan and Capital Improvement Plan Update Existing Facilities 
 

 
Civil West Engineering Services, Inc.  Page 32  
 

3.3.8 Lift Stations 
 
There are currently two lift stations, Jeans Road and Pine Street.  
 
The Jeans Road lift station was built in 1988 and is located on the NW corner of Territorial Highway and 
Highway 126. It is a packaged wetwell, and is equipped with two dry mounted pumps. The pump motors 
are 460 V, three phase, constant speed and are rated at 10 hp. The lift station is able to deliver 130 gpm at 
52’ TDH per pump in the current configuration. This lift station does not have a dedicated source of 
auxiliary power, but, has a plug to attach a portable generator in the case of a power outage. This lift 
station runs ~1400’ of 6” diameter asbestos concrete pipe running to the intersection of Broadway and 
Territorial Highway. Jeans Road lift station currently handles all of Basin 6. 
 
The Pine Street lift station was built in 2001 and is located on the SW corner of Pine Street and Corky 
Lane. It two pumps mounted on grade with uplift intakes. The pump motors are 208 V, three phase, 
constant speed and are rated at 7.5 hp. The lift station is able to deliver 350gpm at 25’ TDH per pump in 
the current configuration. This lift station runs ~900’ of 10” ductile iron pipe to the intersection of Hunter 
Road and Pine Street where wastewater then flows by gravity down Hunter Road. Pine Street lift station 
currently handles all of Basin 5. 
 

3.4 Wastewater Treatment Facilities 
 
Veneta’s first wastewater treatment system was completed in 1970. The wastewater treatment system 
consisted of a 3.86-acre single cell facultative lagoon and chlorination. Discharge during the winter was 
routed to the Long Tom River. In 1976 two facultative lagoons were built and the chlorination chamber 
was expanded.  
 
In 2002 the existing wastewater treatment plant was built. The system has a firm design capacity of 1.25 
MGD, matching the capacity of the screw type influent lift pumps feeding the headworks. Chlorination 
was removed and replaced with a low pressure UV disinfection system. A larger capacity expandable UV 
system was completed in 2012 with the older system retained for redundancy. See Figure 3.4.1 on the 
next page for the process schematic. 
 
  







City of Veneta  Section 3 
Wastewater Master Plan and Capital Improvement Plan Update Existing Facilities 
 

 
Civil West Engineering Services, Inc.  Page 35  
 

 
3.4.1 Influent Lift Station 
 
The influent lift station uses two 1.25 million gallon per day Archimedes type screw pumps. The screw 
pumps pump from an influent structure that has a provision for redirecting flows greater than 1.25 MGD 
to the adjacent surge basin.  To meet redundancy requirements, the lift station is rated at 1.25 MGD. 
 
3.4.2 Surge Basin 
 
The wastewater treatment plant includes a 4-million-gallon surge basin that is connected to the influent 
structure with an overflow weir. Flows in excess of 1.25 MGD are directed to the surge basin for 
retention. When the influent flow decreases below 1.25 MGD, the flow to the surge basin reverses and is 
sent back to the influent lift station. Using the surge basin for large flows has worked well for the City, 
but it has limited capacity. Assuming a peak day flow occurring at the end of a peak week that also 
happens during a maximum month, flows could potentially compound and overcome the capacity of the 
surge basin as soon as 2026, or once the population reaches 6200.  
 
3.4.3 Headworks 
 
The headworks has a design flow of 1.25 MGD, and a two-way splitter. 
 
3.4.4 Biolac Aeration Basins 
 
The wastewater treatment plant uses two Biolac aeration basins for sedimentation and secondary 
treatment. Each Biolac basin is designed to handle a peak flow of 1.25 MGD. Each basin is design rated 
to handle 143 mg/L of BOD at a 0.92 MGD flowrate, or 1243 lbs./day. The Biolac system employs an 
integrated clarifier built into each aeration basin.  
 
3.4.5 Facultative Sludge Lagoons 
 
There are two lined, 460,000-gallon facultative sludge lagoons, approximately 16,000 square feet in area 
each. Their operating depth is 5.5’ with a maximum depth of 6.5’.  The ponds are designed to handle 20 
lbs. VSS per 1,000 square feet per day. For both ponds, this calculates out to 640 lbs. of VSS per day. The 
facultative sludge lagoons are located just north of the current Biolac aeration basins.  
 
3.4.6 UV Disinfection 
 
The current UV disinfection system was upgraded in early 2012 expanding the firm design capacity from 
1.25 MGD to 2.80 MGD with the capability for expansion to 6.88 MGD. With expansion, the UV system 
is more than capable of handling current and projected peak flows.  
 
3.4.7 Treated Effluent Storage  
 
Treated effluent is stored in a lined, 7-million-gallon storage pond located north of the facultative sludge 
lagoons.  
 
3.4.8 Irrigation Lift Station 
 
Treated wastewater is pumped for reuse during the summer months from the irrigation lift station to grass 
fields north of the wastewater treatment plant.  
 



City of Veneta  Section 3 
Wastewater Master Plan and Capital Improvement Plan Update Existing Facilities 
 

 
Civil West Engineering Services, Inc.  Page 36  
 

3.4.9 Effluent Outfall 
 
Treated effluent is discharged through an open ended 18” ductile iron pipe. It is approximately 150’ long 
and runs from the outfall diversion structure to the Long Tom River. The NPDES permit allows discharge 
to the river only during the period of October 1st through May 31st. During the period of June 1st through 
September 30th, the valve to the Long Tom River outfall is closed. Excess effluent during the summer 
months is stored in the effluent storage pond, which feeds the irrigation lift station used for irrigation of 
the grass fields north of the wastewater treatment plant. 
 
 



 

 
Civil West Engineering Services, Inc.  Page 37  
 

4 Wastewater Flows 
 
4.1 Wastewater Volume 
 
The City of Veneta’s Wastewater Treatment Plant is unique in that a surge pond is employed prior to the 
headworks. The surge pond allows the plant a buffer to redirect a portion of peak flows that can be treated 
later when the flow has diminished. The capacity of the 1.25 MDG influent lift station regulates the flow 
through the plant, thus providing a more consistent flow, and increases the operational stability of the 
plant.  
 
The location of the wastewater treatment plant flow measuring device is on the effluent side of the plant, 
and records the flow going through the plant. Flow data in the plant DMRs does not reflect “real time” 
flows coming in from the collection system due to the diversion of peak flows to the surge pond. This 
must be accounted for when making flow projections, as the data will show peak flows truncated by the 
maximum flow generated by the influent lift station. 
 
4.1.1 Flow Definitions 
 
Wastewater is typically described through flow and loading characteristics. Flow characteristics define 
the hydraulic volumes that the lift station and wastewater treatment plant experience and what they must 
be capable of processing. Loading characteristics describe what is in the wastewater (i.e. contaminants, 
waste products, chemicals, etc.) that must be substantially removed before the water can be discharged 
into the environment as effluent. 
 
The following terms will be used in flow analysis and flow projections in this Study: 
 
Dry Weather Period: Defined as the period when the precipitation and stream flows are low. This period 
is defined in the Oregon Administrative Rules (OAR 340-041-207) as May 1 through October 31. 
 
Wet Weather Period: Defined as the period when stream flows, rainfall and groundwater levels are high. 
This period is defined in OAR 340-041-207 as November 1 through April 30. 
 
Average Annual Flow (AAF): Total wastewater flow for an average 12-month period, from January 1 
through December 31, divided by the total number of days in the year. 
 
Base Sewerage: Average wastewater flow for the period between July 1 and September 31. This is used 
as a basis to calculate I/I. 
 
Average Dry-Weather Flow (ADWF): Total wastewater flow for the dry-weather period divided by the 
number of days in the period. 
 
Maximum Month Dry-Weather Flow (MMDWF): Total wastewater flow for the month with the highest 